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Plot 7-1554. Antenna 1b (Peak, Ch.159, 802.11ax(SU), MCS2)

Trace: MaxHold  RBW: 1 MHz 5932.95 MHz
PASS  oetector: P VBW: 3 Mz 39.68 dbuV/em
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Plot 7-1555. Antenna 1b (Peak, Ch.159, 802.11ax(SU), MCS4)

Trace: MaxHold RBWE 1 MHz 5933.65 MHz
PASS WY T ome 58.95 dbuV/m
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Offset: 16.8dB
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Plot 7-1556. Antenna 1b (Peak, Ch.159, 802.11ax(SU), MCS11)
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7.6.16 Antenna 1b Radiated Band Edge Measurements (80MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Peak Trace

PASS

RBW: 1 MHz

Peak Offset: 15.9df SWT:

: Peak: 5131.25 MHz, 62.26 dBuV/m
avg offset 16.4a8 YOWE3MHZ 505149 75 MHz, 50.38 dBuV/m
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Peak Trace
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Avg: 5350.25 MHz, 51.05 dBuV/m
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Plot 7-1557. Antenna 1b (Peak & Average, Ch.42, 802.11ac, MCS2)

Peak Trace
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Plot 7-1560. Antenna 1b (Peak & Average, Ch.58, 802.11ac, MCS2)

RBW:1MHz  peak: 5351.00 MHz, 63.34 dBuV/m

Avg: 5350.00 MHz, 51.16 dBuV/m
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Plot 7-1558. Antenna 1b (Peak & Average, Ch.42, 802.11ac, MCS4)
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Plot 7-1561. Antenna 1b (Peak & Average, Ch.58, 802.11ac, MCS4)
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Plot 7-1559. Antenna 1b (Peak & Average, Ch.42, 802.11ac, MCS9)

Frequency (MHz)
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Plot 7-1562. Antenna 1b (Peak & Average, Ch.58, 802.11ac, MCS9)

FCC ID: BCGA2995
IC: 579C-A2995

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2405200018-22-R1.BCG

Test Dates:
5/20/2024 - 8/28/2024

EUT Type:
Tablet Device

Page 503 of 595

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

~ RBW: 1 MHz %
PASS foak fioce o o s VBW: 3 MHz Peak: 5470.00 MHz, 62.86 dBuV/m
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140 1

120

100

80 1

Field Strength (dBuV/m)

60 1

40

140

120

100 4

80 1

Field Strength (dBuV/m)

60 1

40 1

5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595

Frequency (MHz)

Plot 7-1563. Antenna 1b (Peak & Average, Ch.106, 802.11ac, MCS2)
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Plot 7-1566. (FCC Only) Antenna 1b (Peak & Average, Ch.122,

802.11ac, MCS2)

Trace: MaxHold RBW: 1 MHz 5725.75 MHz
Detector: PK VBW: 3 MHz -
PASS Offset: 16.8dB SWT: 1.0ms 63.07 dbuV/m
140 {
z 140
S 120 1 =
| E
g 3 120
5 1001 s
4 =
£ a0 2 100
4 g
3 &
& 60 © 80
]
NSRS ST S e E E
40 ; 60 S -
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz) 5500 5535 5570 5605 5640 5675 5710 5745 5780 5815 5850

Plot 7-1564. Antenna 1b (Peak & Average, Ch.106, 802.11ac, MCS4)

PASS aias RBW: 1 MHz  peak: 5467.75 MHz, 62.58 dBuV/m
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PASS

Peak Trace
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Plot 7-1567. (FCC Only) Antenna 1b (Peak, Ch.122, 802.11ac, MCS2)
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c
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Plot 7-1565. Antenna 1b (Peak & Average, Ch.106, 802.11ac, MCS9)
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Plot 7-1568. (FCC Only) Antenna 1b (Peak & Average, Ch.122,

802.11ac, MCS4)
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Jrace: Maxtiold  RBW: 1 MHz 5725.40 MHz Trace: Maxtold  REW: 1 MHz 5638.55 MHz
PASS S aaig _ son: 3z 62.82 dbuV/m PASS P D R e 63.48 dbuV/m
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Plot 7-1569. (FCC Only) Antenna 1b (Peak, Ch.122, 802.11ac, MCS4) Plot 7-1572. Antenna 1b (Peak, Ch.155, 802.11ac, MCS2)
RBW: 1MHz  pegak: 5469.75 MHz, 63.35 dBuV/m Trace: MaxHold ~ RBW: 1 MHz 5929.10 MHz
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Plot 7-1570. (FCC Only) Antenna 1b (Peak & Average, Ch.122, 802.11ac, MCS9) Plot 7-1573. Antenna 1b (Peak, Ch.155, 802.11ac, MCS2)
Trace: MaxHold  RBW: 1 MHz 5736.60 MHz Trace: MaxHold  RBW: 1 MHz 5648.70 MHz
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Plot 7-1571. (FCC Only) Antenna 1b (Peak, Ch.122, 802.11ac, MCS9) Plot 7-1574. Antenna 1b (Peak, Ch.155, 802.11ac, MCS4)
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Trace: MaxHold RBW: 1 MHz 5931.55 MHz
PASS Detector: P vew: 3‘54:52 60.84 dbuV/m
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Plot 7-1575. Antenna 1b (Peak, Ch.155, 802.11ac, MCS4)

Trace: M.:ixHoId RBW: 1 MHz 5648.00 MHz
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Plot 7-1576. Antenna 1b (Peak, Ch.155, 802.11ac, MCS9)

Trace: MaxHold RBWE 1 MHz 5926.30 MHz
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Plot 7-1577. Antenna 1b (Peak, Ch.155, 802.11ac, MCS9)
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Plot 7-1578. Antenna 1b (Peak & Average, Ch.42, 802.11ax(SU), MCS2)
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Plot 7-1579. Antenna 1b (Peak & Average, Ch.42, 802.11ax(SU), MCS4)
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Plot 7-1580. Antenna 1b (Peak & Average, Ch.42, 802.11ax(SU), MCS11)
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oge 2 RBW: 1 MHz .
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Plot 7-1581. Antenna 1b (Peak & Average, Ch.58, 802.11ax(SU), MCS2)
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Plot 7-1582. Antenna 1b (Peak & Average, Ch.58, 802.11ax(SU), MCS4)

RBW: 1MHZ  pegk: 5351.75 MHz, 68.33 dBuV/m
Peak Trace o "
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Plot 7-1583. Antenna 1b (Peak & Average, Ch.58, 802.11ax(SU), MCS11)

; RBW: 1MHZ  pegk: 5470.00 MHz, 62.11 dBuV/m
Peak Trace o .
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Plot 7-1584. Antenna 1b (Peak & Average, Ch.106, 802.11ax(SU), MCS2)

il bl RBW:1MHZ  peak: 5461.50 MHz, 62.79 dBuV/m
Peak Trace & 35
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Plot 7-1585. Antenna 1b (Peak & Average, Ch.106, 802.11ax(SU), MCS4)

RBW: 1MHZ  pegk: 5468.25 MHz, 63.22 dBuV/m
Peak Trace o "
PASS Ay, offer 1708 VOW: 3 M2 o5 5456,25 MHz, 48.09 dBuV/m
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Plot 7-1586. Antenna 1b (Peak & Average, Ch.106, 802.11ax(SU), MCS11)
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2 RBW: 1MHZ  peak: 5464.75 MHz, 62.96 dBuV/m Trace: MaxHold RBW: 1 MHz 5725.05 MHz
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Plot 7-1587. (FCC Only) Antenna 1b (Peak & Average, Ch.122, 802.11ax(SU), MCS2)
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Plot 7-1590. (FCC Only) Antenna 1b (Peak, Ch.122, 802.11ax(SU), MCS4)
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Plot 7-1588. (FCC Only) Antenna 1b (Peak, Ch.122, 802.11ax(SU), MCS2)

Plot 7-1591. (FCC Only) Antenna 1b (Peak & Average, Ch.122, 802.11ax(SU), MCS11)

Peak Trace RBW: 1MHZ  peak: 5469.25 MHz, 63.50 dBuV/m Trace: MaxHold ~ RBW: 1 MHz 5728.55 MHz
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Plot 7-1589. (FCC Only) Antenna 1b (Peak & Average, Ch.122, 802.11ax(SU), MCS4) Plot 7-1592. (FCC Only) Antenna 1b (Peak, Ch.122, 802.11ax(SU), MCS11)
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Trace: M§xHold RBWE 1 MHz 5646.25 MHz
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Plot 7-1593. Antenna 1b (Peak, Ch.155, 802.11ax(SU), MCS2)
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Plot 7-1594. Antenna 1b (Peak, Ch.155, 802.11ax(SU), MCS2)
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Plot 7-1596. Antenna 1b (Peak, Ch.155, 802.11ax(SU), MCS4)

Trace: MaxHold ~ RBW: 1 M
PASS obacor i Vow: 3 ks 5649.05 MHz

Offset: 15.9dB SWT: 1.0ms 62.06 dbuV/m

5990 6025 5550

Trace: M._axHoId RBWE 1 MHz 5648.70 MHz
PASS oetector: Pk VBW: 3 Mz 82.72 dbuV/m

Offset: 15.9dB
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-3 @O o - ~N
o o o o o
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Plot 7-1595. Antenna 1b (Peak, Ch.155, 802.11ax(SU), MCS4)
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Frequency (MHz)
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Frequency (MHz)

Plot 7-1597. Antenna 1b (Peak, Ch.155, 802.11ax(SU), MCS11)

Trace: M._axHoId RBWE 1 MHz 5928.75 MHz
PASS giocis, MW 8150 dbuvim

5865 5900 5675

5710 5745 5780 5815 5850 5885 5920 5955 5990 6025
Frequency (MHz)

Plot 7-1598. Antenna 1b (Peak, Ch.155, 802.11ax(SU), MCS11)
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7.6.17 Antenna 1b Radiated Band Edge Measurements (160MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

PASS Avo, Offset: 15,848 sgw % mni
Pedk Offser: 15,648 SWT: 1.0ms

Peak: 5093.25 MHz, 65.01 dBuV/m
Avg: 5093.25 MHz, 51.11 dBuV/m

PASS Ao, Offset: 16,908 YBW: 3 MHz

RBW: 1 MHz  peak: 5386.75 MHz, 64.32 dBuV/m

Avg: 5383.75 MHz, 49.73 dBuV/m

Peak Offset: 16,548 SWT: 1.0ms
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B e s o]
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Frequency (MHz)

Plot 7-1599. Antenna 1b (Peak & Average, Ch.50, 802.11ac, MCS2)

PASS i fis o B 130
vg. Offset: :
Pedk Offset: 18,548 SWT: 1.0ms

Peak: 5413.50 MHz, 63.10 dBuV/m
Avg: 5353.00 MHz, 50.76 dBuV/m

PASS &3k 000

Peak Offset: 16.0d8 SWT: 1.0ms

Frequency (MHz)

Plot 7-1602. Antenna 1b (Peak & Average, Ch.50, 802.11ac, MCS4)

RBW: 1 MHz

VBW-: 3 MHz Peak: 5136.75 MHz, 62.74 dBuV/m

Avg: 5140.75 MHz, 50.76 dBuV/m
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Frequency (MHz)

Plot 7-1600. Antenna 1b (Peak & Average, Ch.50, 802.11ac, MCS2)

PAS S A, Offset: 16,048 sgw 3wtz
Pegk Offset: 13,648 SWT: 1.0ms

Peak: 5093.25 MHz, 65.00 dBuV/m
Avg: 5093.50 MHz, 50.81 dBuV/m

5100

PASS A, Offse: 17.248 sgw 3wtz
Pegk Offset: 16,548 SWT: 1.0ms

5125 5150 5175
Frequency (MHz)

5200 5225 5250 5275

Plot 7-1603. Antenna 1b (Peak & Average, Ch.50, 802.11ac, MCS9)

Peak: 5380.75 MHz, 65.91 dBuV/m
Avg: 5381.00 MHz, 50.74 dBuV/m
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Frequency (MHz)

Plot 7-1601. Antenna 1b (Peak & Average, Ch.50, 802.11ac, MCS4)

5300

5325 5350 5375 5400

Frequency (MHz)

5425 5450 5475

Plot 7-1604. Antenna 1b (Peak & Average, Ch.50, 802.11ac, MCS9)
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RBW: 1 MHz

> 1 Trace: MaxHold RBW: 1 MHz 5725.75 MHz
Peak Trace. Rew; Peak: 5466.75 MHz, 62.62 dBuV/m Detector PK VBW: 3 MH :
PASS 5 it 1onm Yo 38 (0531575 ks, 51.05 dBuvim PASS femea’ v 63.34 dbuV/m
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3 £
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Frequency (MHz) Frequency (MHz)
Plot 7-1605. (FCC Only) Antenna 1b (Peak & Average, Ch.114, 802.11ac, MCS2) Plot 7-1608. (FCC Only) Antenna 1b (Peak, Ch.114, 802.11ac, MCS4)
Trace: MaxHold ~ RBW: 1 MHz 5725.75 MHz St o RBW:1MHz  peak: 5470.00 MHz, 63.12 dBuV/m
Detector: PK VBW: 3 MH > Boak Jipce. VBW: 3 MH: > } pores 3
PASS Offset: 16,848 SWT: 1.0ms 62.06 dbuV/m PASS 219, et 1498 SWT- T.oms  Avg: 5459.00 MHz, 49.01 dBuV/m
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Frequency (MHz)

Plot 7-1606. (FCC Only) Antenna 1b (Peak, Ch.114, 802.11ac, MCS2)

RBW: 1 MHz

Frequency (MHz)

Plot 7-1609. (FCC Only) Antenna 1b (Peak & Average, Ch.114, 802.11ac, MCS9)

e T : Peak: 5465.25 MHz, 63.43 dBuV/m Trace: MaxHold ~ RBW: 1 MHz 5725.05 MHz
% VBW: 3 MHz Detector: PK VBW: 3 MHz
PASS g et 151D SwT: 1.0me  Avg: 5455.00 MHz, 49.94 dBuV/m PASS Offset: 16.8d SWT: 1.0ms 62.72 dbuV/m
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Frequency (MHz)

Plot 7-1607. (FCC Only) Antenna 1b (Peak & Average, Ch.114, 802.11ac, MCS4)

Frequency (MHz)

Plot 7-1610. (FCC Only) Antenna 1b (Peak, Ch.114, 802.11ac, MCS9)
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" . RBW: 1 MHz .
PASS 5i s vosan oW Mz Peak: 5113.75 MHz, 63.43 dBLV/m

Pedi Offar. 15.54p SWT: 1.0ms _ Avg: 5113.75 MHz, 51.28 dBuV/m
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Frequency (MHz)

Plot 7-1611. Antenna 1b (Peak & Average, Ch.50, 802.11ax(SU), MCS2)

jipgelec  RBW:1MHZ  peak: 5400.25 MHz, 63.83 dBuV/m
Peak Trace fa '
PASS i Offset: 16.7d8 VOW: 3MHZ 6 5352.50 MHz, 51.20 dBuV/m
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Plot 7-1612. Antenna 1b (Peak & Average, Ch.50, 802.11ax(SU), MCS2)

Neimge T RBW: 1MHZ  peak: 5097.00 MHz, 64.74 dBuV/m
Peak [!é(x_ VBW: 3 MH; g
PASS Avg, Offset: 16,008 JRH! P BTNE  Avg: 5092.50 MHz, 50.46 dBuV/m
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Plot 7-1613. Antenna 1b (Peak & Average, Ch.50, 802.11ax(SU), MCS4)

; RBW: 1MHZ  pegk: 5396.50 MHz, 65.32 dBuV/m
Peak Trace o "
PASS Ay Ofser 1090 YOW: 3 T2 Avg: 5372.75 MHz, 50.65 dBV/m
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Plot 7-1614. Antenna 1b (Peak & Average, Ch.50, 802.11ax(SU), MCS4)

jipgeiec RBW:1MHZ  peak: 5093.50 MHz, 66.65 dBuV/m
Peak Trace fa "
PASS i Offset: 10008 YOM: 3MHZ  vg: 5141.25 MHz, 50.85 dBUV/m
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Plot 7-1615. Antenna 1b (Peak & Average, Ch.50, 802.11ax(SU),

MCS11)
A " RBW: 1MHz  peak: 5378.50 MHz, 66.05 dBuV/m
Peak Trace o g
PASS 5 g v Vo 34 150537650 iz, 51,19 dBatim
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Plot 7-1616. Antenna 1b (Peak & Average, Ch.50, 802.11ax(SU),
MCS11)
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RBW: 1 MHz  peak: 5460.75 MHz, 63.16 dBuV/m NeceiMuciol,  REWILMHZ 5776.50 MHz
feok VBW: 3 MHz : ¢ A H Detector: P VBW: 3 MHz :
PASS f,‘:&%’ﬁiﬁ 19848 SWT: 1.0ms _ Avg: 5416.75 MHz, 51.25 dBpV/m PASS Offset: 16. dE SWT: 1.0ms 63.34 dbuV/m
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Plot 7-1617. (FCC Only) Antenna 1b (Peak & Average, Ch.114, 802.11ax(SU), MCS2) Plot 7-1620. (FCC Only) Antenna 1b (Peak, Ch.114, 802.11ax(SU), MCS4)
Trace: MaxHold ~ RBW: 1 MHz 5742.55 MHz RBW:1MHz  peak: 5460.25 MHz, 62.69 dBuV/m
Detector: PK VBW: 3 MHz . peak VBW: 3 MHz P oy WA H
PASS  getecoric *  vew: 3w 61.61 dbuV/m PASS 555 sk vrsan Vow: 3wz o8 7. 47 49 dBIn
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Plot 7-1618. (FCC Only) Antenna 1b (Peak, Ch.114, 802.11ax(SU), MCS2) Plot 7-1621. (FCC Only) Antenna 1b (Peak & Average, Ch.114, 802.11ax(SU), MCS11)
RBW: 1MHZ  peak: 5465.00 MHz, 62.58 dBuV/m Trace: MaxHold  RBW:1.MHz 5725.40 MHz
ook VBW: 3 MHz . : w9y H Detector: PK VBW: 3 MHz <
PASS ﬁ:gk%?'?é_%%%% SWT: 1.oms _ Avg: 5458.50 MHz, 50.01 dBuV/m PASS Offset: 16.8dB SWT: 1.0ms 63.32 dbuV/m
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Frequency (MHz) Frequency (MHz)
Plot 7-1619. (FCC Only) Antenna 1b (Peak & Average, Ch.114, 802.11ax(SU), MCS4) Plot 7-1622. (FCC Only) Antenna 1b (Peak, Ch.114, 802.11ax(SU), MCS11)
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7.6.18 CDD Primary Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

PASS &cadees RBw:1MHz  Ppeak: 5150.00 MHz, 64.02 dBuV/m
Pege e 1338 SwT: l.oms  Avg: 5149.75 MHz, 51.22 dBuV/m
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5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275
Frequency (MHz)

Plot 7-1623. CDD Primary (Peak & Average, Ch.36, 802.11n, MCS10)

PASS ke RBw:1MHz  Peak: 5148.75 MHz, 64.99 dBuV/m
Pedic s Y453 SWT: 1.oms  Avg: 5149.50 MHz, 50.21 dBuV/m
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Plot 7-1624. CDD Primary (Peak & Average, Ch.36, 802.11n, MCS12)

PASS g RBW: 1Mtz peak: 5147.75 MHz, 66.68 dBUV/m
249, et 15598 SWT T.ome  Avg: 5149.00 MHz, 51.24 dBuV/m
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Plot 7-1625. CDD Primary (Peak & Average, Ch.36, 802.11n, MCS15)

PASS &cadees Row:1MHz  Ppeak: 5148.75 MHz, 61.16 dBuV/m
Peg et 1348 SwT: T.oms _ Avg: 5148.25 MHz, 47.96 dBuV/m
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Plot 7-1626. CDD Primary (Peak & Average, Ch.40, 802.11n, MCS12)

PASS kg RBW: 1MHz  peak: 5148.50 MHz, 66.85 dBuV/m
Ao, Offser: 15698 SWT: 1.0ms  Avg: 5149.50 MHz, 48.84 dBuV/m
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Plot 7-1627. CDD Primary (Peak & Average, Ch.40, 802.11n, MCS15)

PASS g RBW: 1Mtz peak: 5350.25 MHz, 69.12 dBuV/m
fug, Offset 13,308 - T.ome Avg: 5350.25 MHz, 50.88 dBuV/m
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Plot 7-1628. CDD Primary (Peak & Average, Ch.60, 802.11n, MCS15)

FCC ID: BCGA2995
IC: 579C-A2995

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N: Test Dates: EUT Type:
1C2405200018-22-R1.BCG 5/20/2024 - 8/28/2024 Tablet Device

Page 514 of 595

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

PASS

g
o v 1z
Pede Dlear: 1354 SWT: 1.0ms

Peak: 5350.50 MHz, 64.44 dBuV/m
Avg: 5350.50 MHz, 50.69 dBuV/m

PASS

g IS
o v 1z
Pede Dl 1374 SWT: 1.0ms

Peak: 5469.00 MHz, 63.25 dBuV/m
Avg: 5457.50 MHz, 48.38 dBuV/m
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Plot 7-1629. CDD Primary (Peak &

Average, Ch.64, 802.11n, MCS10)
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Plot 7-1632. CDD Primary (Peak & Average, Ch.100, 802.11n, MCS10)

- bl RBW: 1 MHz
Avg. Offset: 13.5d8 YBW: 3 MHz
ek Offset 13,048 SWT: 1.0ms

Peak: 5466.75 MHz, 63.18 dBuV/m
Avg: 5458.50 MHz, 47.51 dBuV/m

Peak Tra
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PASS i 10 RBw: 1MHz  peak: 5352.50 MHz, 64.30 dBpV/m
TIAI I g Offzet 13198 SWT: 1.oms  Avg: 5350.75 MHz, 50.43 dBuV/m
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Plot 7-1630. CDD Primary (Peak & Average, Ch.64, 802.11n, MCS12) Plot

Pt‘-;)k Trace REBW:1M

PASS

Avg. Offset: 13.3d8 YBW: 3 MHz
Pedk Offset: 17,648 SWT: 1.0ms

Hz  peak: 5350.25 MHz, 68.20 dBuV/m

Avg: 5350.00 MHz, 50.93 dBuV/m
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7-1633. CDD Primary (Peak & Average, Ch.100, 802.11n, MCS12)

Qg RewW: 1Mz
Avg. Offset: 13.7d8 : iz
Pedk Offset: 13,048 SWT: 1.0ms

Peak: 5470.00 MHz, 63.23 dBuV/m
Avg: 5458.25 MHz, 45.76 dBuV/m
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Plot 7-1631. CDD Primary (Peak &

Average, Ch.64, 802.11n, MCS15)
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Frequency (MHz)
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Plot 7-1634. CDD Primary (Peak & Average, Ch.100, 802.11n, MCS15)
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~ RBW: 1 MHz %
PASS foak lioce - <o VBW: 3 MHz Peak: 5470.00 MHz, 59.92 dBuV/m

Avg.

pegk Offser 13.098 SWT: 1.0ms _ Avg: 5459.25 MHz, 46.45 dBuV/m
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Plot 7-1635. CDD Primary (Peak & Average, Ch.104, 802.11n, MCS12)
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Plot 7-1636. CDD Primary (Peak & Average, Ch.104, 802.11n, MCS15)
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Plot 7-1637. CDD Primary (Peak, Ch.136, 802.11n, MCS12)
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Plot 7-1638. CDD Primary (Peak, Ch.136, 802.11n, MCS15)

Trace: MaxHold  RBW: 1 MHz 5726.25 MHz
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Plot 7-1639. CDD Primary (Peak, Ch.140, 802.11n, MCS10)

Trace: MaxHold RBW: 1 MHz 5725.25 MHz
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Plot 7-1640. CDD Primary (Peak, Ch.140, 802.11n, MCS12)
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Plot 7-1641. CDD Primary (Peak, Ch.140, 802.11n, MCS15)
Trace: MaxHold ~ RBW: 1 MHz 5644.85 MHz
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Plot 7-1642. CDD Primary (Peak, Ch.149, 802.11n, MCS10)
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Plot 7-1643. CDD Primary (Peak, Ch.149, 802.11n, MCS12)
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Plot 7-1644. CDD Primary (Peak, Ch.149, 802.11n, MCS15)
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Plot 7-1645. CDD Primary (Peak, Ch.165, 802.11n, MCS10)
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Plot 7-1646. CDD Primary (Peak, Ch.165, 802.11n, MCS12)

FCC ID: BCGA2995

IC: 57

9C-A2995

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2405200018-22-R1.BCG

Test Dates:
5/20/2024 - 8/28/2024

EUT Type:

Tablet Device

Page 517 of 595

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without

permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact
ct.info@element.com.




@ clement

Trace: M?XHOld REWE 1 MHz 5962.70 MHZ
PASS e b R e 62.15 dbuV/m
130
120
£ 110
>
=
§ 100
=
> 9
g
5 80
2
g 70
6o, i LY,
50 T T T u T T T
5675 5710 5745 5780 5815 5850 5885 5920 5955 5990 6025
Frequency (MHz)
Plot 7-1647. CDD Primary (Peak, Ch.165, 802.11n, MCS15)
il bl RBW:1MHZ  peak: 5150.00 MHz, 65.22 dBUV/m
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Plot 7-1648. CDD Primary (Peak & Average, Ch.36, 802.11ax(SU), MCS2)
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Plot 7-1649. CDD Primary (Peak & Average, Ch.36, 802.11ax(SU), MCS4)

; RBW: 1MHZ  pegk: 5150.00 MHz, 69.12 dBuV/m
Peak Trace o "
PASS 2y, Offset: 15 6ds VEW: SMHZ 5y '5149 75 MHz, 51.17 dBuV/m

140 1

L]

-
N
=3

1004 ‘ [y

80 1 1

Field Strength (dBuV/m)

60 W L
pa M,

o e 18 B o P SSS—,

40 4

5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275
Frequency (MHz)

Plot 7-1650. CDD Primary (Peak & Average, Ch.36, 802.11ax(SU), MCS11)
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Plot 7-1651. CDD Primary (Peak & Average, Ch.40, 802.11ax(SU), MCS2)
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Plot 7-1652. CDD Primary (Peak & Average, Ch.40, 802.11ax(SU), MCS4)
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Plot 7-1653. CDD Primary (Peak & Average, Ch.40, 802.11ax(SU), MCS11)
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Plot 7-1654. CDD Primary (Peak & Average, Ch.60, 802.11ax(SU), MCS4)
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Plot 7-1655. CDD Primary (Peak & Average, Ch.60, 802.11ax(SU), MCS11)
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Plot 7-1656. CDD Primary (Peak & Average, Ch.64, 802.11ax(SU), MCS2)
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Plot 7-1657. CDD Primary (Peak & Average, Ch.64, 802.11ax(SU), MCS4)

RBW: 1MHZ  pegk: 5350.00 MHz, 68.91 dBuV/m
Peak Trace o "
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Plot 7-1658. CDD Primary (Peak & Average, Ch.64, 802.11ax(SU), MCS11)
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Plot 7-1659. CDD Primary (Peak & Average, Ch.100, 802.11ax(SU), MCS2)
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Plot 7-1660. CDD Primary (Peak & Average, Ch.100, 802.11ax(SU), MCS4)

RBW: 1MHZ  pegk: 5469.75 MHz, 63.27 dBuV/m
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Plot 7-1661. CDD Primary (Peak & Average, Ch.100, 802.11ax(SU), MCS11)
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Peak Trace o .
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Plot 7-1662. CDD Primary (Peak & Average, Ch.104, 802.11ax(SU), MCS4)

il bl RBW:1MHZ  peak: 5469.75 MHz, 63.23 dBuV/m
Peak Trace & 35
PASS fug, Offet: 13008 WRH 3 M2 Avg: 5458.00 MHz, 46.43 dBuV/m
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Plot 7-1663. CDD Primary (Peak & Average, Ch.104, 802.11ax(SU), MCS11)
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Plot 7-1664. CDD Primary (Peak, Ch.136, 802.11ax(SU), MCS2)
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Plot 7-1665. CDD Primary (Peak, Ch.136, 802.11ax(SU), MCS4)
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Plot 7-1666. CDD Primary (Peak, Ch.136, 802.11ax(SU), MCS11)
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Plot 7-1667. CDD Primary (Peak, Ch.140, 802.11ax(SU), MCS2)
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Plot 7-1668. CDD Primary (Peak, Ch.140, 802.11ax(SU), MCS4)
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Plot 7-1669. CDD Primary (Peak, Ch.140, 802.11ax(SU), MCS11)
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Plot 7-1670. CDD Primary (Peak, Ch.149, 802.11ax(SU), MCS2)
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Plot 7-1671. CDD Primary (Peak, Ch.149, 802.11ax(SU), MCS4)
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Plot 7-1672. CDD Primary (Peak, Ch.149, 802.11ax(SU), MCS11)
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Plot 7-1673. CDD Primary (Peak, Ch.165, 802.11ax(SU), MCS2)
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Plot 7-1674. CDD Primary (Peak, Ch.165, 802.11ax(SU), MCS4)
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Plot 7-1675. CDD Primary (Peak, Ch.165, 802.11ax(SU), MCS11)
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7.6.19 CDD Primary Radiated Band Edge Measurements (40MHz BW)
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Plot 7-1676. CDD Primary (Peak & Average, Ch.38, 802.11n, MCS10)
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Plot 7-1677. CDD Primary (Peak & Average, Ch.38, 802.11n, MCS12)
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Plot 7-1678. CDD Primary (Peak & Average, Ch.38, 802.11n, MCS15)
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Plot 7-1679. CDD Primary (Peak & Average, Ch.46, 802.11n, MCS10)
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Plot 7-1680. CDD Primary (Peak & Average, Ch.46, 802.11n, MCS12)

PASS g RBW: 1Mtz peak: 5146.25 MHz, 65.50 dBUV/m
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Plot 7-1681. CDD Primary (Peak & Average, Ch.46, 802.11n, MCS15)
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PASS isgx&?s‘&:‘usda VBW: 3 MHz

Peak Offset: 12,648 SWT: 1.0ms

RBW: 1 MHz

Peak: 5352.75 MHz, 64.38 dBuV/m
Avg: 5350.50 MHz, 51.07 dBuV/m
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PASS isgx&?s‘&:‘usda VBW: 3 MHz

Peak Offset: 12,648 SWT: 1.0ms

Peak: 5350.25 MHz, 62.16 dBuV/m
Avg: 5350.50 MHz, 50.18 dBuV/m
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Plot 7-1682. CDD Primary (Peak & Average, Ch.54, 802.11n, MCS10)
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Avg: 5350.25 MHz, 49.33 dBuV/m
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Plot 7-1685. CDD Primary (Peak & Average, Ch.62, 802.11n, MCS10)
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Plot 7-1683. CDD Primary (Peak & Average, Ch.54, 802.11n, MCS12)
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Plot 7-1686. CDD Primary (Peak & Average, Ch.62, 802.11n, MCS12)
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Plot 7-1684. CDD Primary (Peak & Average, Ch.54, 802.11n, MCS15)

Frequency (MHz)

Frequency (MHz)
Plot 7-1687. CDD Primary (Peak & Average, Ch.62, 802.11n, MCS15)
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Plot 7-1688. CDD Primary (Peak & Average, Ch.102, 802.11n, MCS10)
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Plot 7-1691. CDD Primary (Peak & Average, Ch.110, 802.11n, MCS10)

RBW: 1 MHz  peak: 5466.00 MHz, 61.50 dBuV/m
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7-1689. CDD Primary (Peak & Average, Ch.102, 802.11n, MCS12)

Peak: 5466.50 MHz,

, 63.34 dBuV/m
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Plot 7-1692. CDD Primary (Peak & Average, Ch.110, 802.11n, MCS12)

RBW:1MHZz  peak: 5464.75 MHz, 63.28 dBuV/m

Avg: 5459.50 MHz, 46.78 dBuV/m
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Plot 7-1690. CDD Primary (Peak & Average, Ch.102, 802.11n, MCS15)
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Plot 7-1693. CDD Primary (Peak & Average, Ch.110, 802.11n, MCS15)
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Plot 7-1694. (FCC Only) CDD Primary (Peak & Average, Ch.118, 802.11n, MCS10)
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Plot 7-1695. (FCC Only) CDD Primary (Peak, Ch.118, 802.11n, MCS10)
Trace: MaxHold  RBW: 1 MHz 5727.50 MHz
PASS gscesfy, MMM 5775 dbuvim
140
E
3 120 1
s
=
5 100
g
@
s 80
2
60 ¥

5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850
Frequency (MHz)

Plot 7-1696. (FCC Only) CDD Primary (Peak, Ch.118, 802.11n, MCS12)

. RBW:1MHZz  peak: 5469.25 MHz, 57.41 dBuV/m
Peak Trace o "
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Plot 7-1697. (FCC Only) CDD Primary (Peak & Average, Ch.118, 802.11n, MCS15)

Trace: MaxHold RBW: 1 MHz 5726.00 MHz
Detector: PK VBW: 3 MHz .
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Plot 7-1698. (FCC Only) CDD Primary (Peak, Ch.118, 802.11n, MCS15)

Trace: MaxHold RBW: 1 MHz 5726 25 MHZ
Detector: PK VBW: 3 MHz 3
PASS Offset: 16.8d SWT: 1.0ms 59.83 dbuV/m
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Plot 7-1699. (FCC Only) CDD Primary (Peak, Ch.126, 802.11n, MCS10)
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Detector: PK VBW: 3 MHz , Detector: PK VBW: 3 MHz >
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Plot 7-1700. (FCC Only) CDD Primary (Peak, Ch.126, 802.11n, MCS12) Plot 7-1703. CDD Primary (Peak, Ch.134, 802.11n, MCS12)
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Plot 7-1701. (FCC Only) CDD Primary (Peak, Ch.126, 802.11n, MCS15)
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Plot 7-1704. CDD Primary (Peak, Ch.134, 802.11n, MCS15)
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Plot 7-1702. CDD Primary (Peak, Ch.134, 802.11n, MCS10)
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Plot 7-1705. CDD Primary (Peak, Ch.151, 802.11n, MCS10)
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Trace: MaxHold RBW: 1 MHz 5644.85 MHz
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Plot 7-1706. CDD Primary (Peak, Ch.151, 802.11n, MCS12)
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Plot 7-1707. CDD Primary (Peak, Ch.151, 802.11n, MCS15)
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Plot 7-1708. CDD Primary (Peak, Ch.159, 802.11n, MCS10)
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Plot 7-1709. CDD Primary (Peak, Ch.159, 802.11n, MCS12)
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Plot 7-1710. CDD Primary (Peak, Ch.159, 802.11n, MCS15)
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Plot 7-1711. CDD Primary (Peak & Average, Ch.38, 802.11ax(SU), MCS2)
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; RBW: 1MHZ  pegk: 5150.00 MHz, 61.60 dBuV/m
Peak Trace o "
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Plot 7-1712. CDD Primary (Peak & Average, Ch.38, 802.11ax(SU), MCS4)
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Plot 7-1713. CDD Primary (Peak & Average, Ch.38, 802.11ax(SU), MCS11)

RBW: 1MHZ  pegk: 5145.25 MHz, 66.92 dBuV/m
Peak Trace o "
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Plot 7-1714. CDD Primary (Peak & Average, Ch.46, 802.11ax(SU), MCS2)

; RBW: 1MHZ  pegk: 5148.00 MHz, 66.70 dBuV/m
Peak Trace o "
PASS AvgOffse 15208 YOW: 3IMZ  Avg: 5150.00 MHz, 51.22 dBuV/m
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Plot 7-1715. CDD Primary (Peak & Average, Ch.46, 802.11ax(SU), MCS4)

cak Trace RBW:1MHZz  peak: 5148.25 MHz, 67.15 dBuV/m
PASS Ao, Offsat: 15.6d8 YBW: 3 MHz HV/
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Plot 7-1716. CDD Primary (Peak & Average, Ch.46, 802.11ax(SU), MCS11)

RBW: 1MHZ  pegk: 5350.00 MHz, 68.36 dBuV/m
Peak Trace o "
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Plot 7-1717. CDD Primary (Peak & Average, Ch.54, 802.11ax(SU), MCS2)
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; RBW: 1MHZ  pegk: 5352.25 MHz, 65.37 dBuV/m
Peak Trace o "
PASS avgOffser 1300 YOW: 3IZ Avg: 5350.00 MHz, 49.13 dBuV/m
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Plot 7-1718. CDD Primary (Peak & Average, Ch.54, 802.11ax(SU), MCS4)
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Plot 7-1719. CDD Primary (Peak & Average, Ch.54, 802.11ax(SU), MCS11)

RBW: 1MHZ  pegk: 5350.00 MHz, 62.30 dBuV/m
Peak Trace o "
PASS Ao, offer 12008 VOW: 32 )5 5350,00 MHZ, 50.44 dBuV/m

140 4

]

-
N
o

=
o
=3

@
=]

Field Strength (dBuV/m)

i R |

60 1

a0

5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475
Frequency (MHz)

Plot 7-1720. CDD Primary (Peak & Average, Ch.62, 802.11ax(SU), MCS2)
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Plot 7-1721. CDD Primary (Peak & Average, Ch.62, 802.11ax(SU), MCS4)
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Plot 7-1722. CDD Primary (Peak & Average, Ch.62, 802.11ax(SU), MCS11)
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Plot 7-1723. CDD Primary (Peak & Average, Ch.102, 802.11ax(SU), MCS2)
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Plot 7-1724. CDD Primary (Peak & Average, Ch.102, 802.11ax(SU), MCS4)
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Plot 7-1725. CDD Primary (Peak & Average, Ch.102, 802.11ax(SU), MCS11)
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Plot 7-1726. CDD Primary (Peak & Average, Ch.110, 802.11ax(SU), MCS2)
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Plot 7-1727. CDD Primary (Peak & Average, Ch.110, 802.11ax(SU), MCS4)
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Plot 7-1728. CDD Primary (Peak & Average, Ch.110, 802.11ax(SU), MCS11)
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Plot 7-1729. (FCC Only) CDD Primary (Peak & Average, Ch.118, 802.11ax(SU), MCS2)
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Plot 7-1730. (FCC Only) CDD Primary (Peak, Ch.118, 802.11ax(SU), MCS2)
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Plot 7-1733. (FCC Only) CDD Primary (Peak & Average, Ch.118, 802.11ax(SU), MCS11)
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Plot 7-1736. (FCC Only) CDD Primary (Peak, Ch.126, 802.11ax(SU), MCS4)
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Plot 7-1737. (FCC Only) CDD Primary (Peak, Ch.126, 802.11ax(SU), MCS11)
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Plot 7-1738. CDD Primary (Peak, Ch.134, 802.11ax(SU), MCS2)
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Plot 7-1739. CDD Primary (Peak, Ch.134, 802.11ax(SU), MCS4)
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Plot 7-1740. CDD Primary (Peak, Ch.134, 802.11ax(SU), MCS11)
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Plot 7-1741. CDD Primary (Peak, Ch.151, 802.11ax(SU), MCS2)
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Plot 7-1742. CDD Primary (Peak, Ch.151, 802.11ax(SU), MCS4)
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Plot 7-1743. CDD Primary (Peak, Ch.151, 802.11ax(SU), MCS11)
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Plot 7-1744. CDD Primary (Peak, Ch.159, 802.11ax(SU), MCS2)

Trace: MaxHold RBW: 1 MHz 5998.05 MHz
VBW: 3 MH
PASS  getector i~ vaw: 3 iz 62.27 dbuV/m
130
120
E 110
>
3
£ 100
=
g 9
2
2
5 80
z
2 7
60

50 T T T T
5675 5710 5745 5780 5815 5850 5885 5920 5955 5990 6025
Frequency (MHz)

Plot 7-1745. CDD Primary (Peak, Ch.159, 802.11ax(SU), MCS4)
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Plot 7-1746. CDD Primary (Peak, Ch.159, 802.11ax(SU), MCS11)

FCC ID: BCGA2995
IC: 579C-A2995

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2405200018-22-R1.BCG

Test Dates:
5/20/2024 - 8/28/2024

EUT Type:
Tablet Device

Page 534 of 595

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




	7.0 TEST RESULTS
	7.6  Radiated Spurious Emissions – Above 1GHz
	7.6.16 Antenna 1b Radiated Band Edge Measurements (80MHz BW)
	7.6.17 Antenna 1b Radiated Band Edge Measurements (160MHz BW)
	7.6.18 CDD Primary Radiated Band Edge Measurements (20MHz BW)
	7.6.19 CDD Primary Radiated Band Edge Measurements (40MHz BW)





